- o —
FOO EB}J*{L&%M{I{# ENGINE FITTINGS

I:\leom Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altig'r?sve
01 |30006-102110110 [BOLT M10x1.25x110 v 2

02 |A000-000201 BUSHING, ENGINE Ko EZEE 2

03 |30203-102110 NUT M10x1.25 2R 2

04 |6GU#-030002-6000 |[ENGINE MOUNTING SHAFT |&Z0HZosEt 2

05 |30204-102810 NUT M10x1.25 2R 2

FOO R3IHl %444 ENGINE FITTINGS




FO1 fiB LOCKKIT
[ Al i
:\?:] Parts Number Parts Name(EN) Parts Name(CN) Qty [ Remark(s) tgt:r?:\/e
01 |6GUV-011000-6001 |LOCK KIT MERES 1
02 |30102-050012810 SCREW M5x12 12T 2
03 [30006-060016810 BOLT M6x16 18 2 30006-060016870
04 |6KJ0-010001 BOLT WrskiRie 2
05 |6GU#-010010-6000 |SEAT CABLE AR 2R 1
06 [30102-050008900 INNER HEX SCREW M5x8 |7 \BELBET 2
07 [30102-050025900 INNER HEX SCREW M5x25 |7 NBELBET 3

FO18{ A5 F/LOCK ASSY




FO2 HfE== MUFFLER
I:\Iec:r.1 Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altli;nr?:ve
01 |0700-022012 GASKET, EXHAUST PIPE HESEfgi 2
02 |0HU0-176000 OXYGEN SENSOR SIERES 2
03 |6GU#-021100-6100 |EXHAUST PIPE ASSY HES EIREAM 1
04 [8010-020001 NUT M8, MUFFLER JOINT EESREsIEME | 4
05 |6L30-021010 CALMP 1 WiEAMA I 1
06 |6L30-021001 SEAL SLEEVE 1, GRAPHITE |AEFHEI 1
07 |6GU#-021200-6100 |FRONT MUFFLER BODY BIEAEIRA 1
08 [30204-080810 NUT M8 2R 1
09 |6GU#-020002-6001 |BUSHING wE 6
10 |A000-020004 DAMPER, MUFFLER EESRETE 3
11 |30006-080035810  |BOLT M8x35 12 1
12 |6GU#-020001-6000 |MUFFLER MOUNTING SHAFT |[EfEseZatih 1
13 |6GU#-021500-6001 |CALMP KIT 2 RfERME DT 1
14 |6GU#-021003-6000 |SEAL SLEEVE 2, GRAPHITE |A2FHED 1
15 |6GU#-021300-6001 |[REAR MUFFLER BODY ASSY |E&{NEiEAH 1
16 |6GU#-021005-6000 |GUARD RUBBER SLEEVE PERRE 2
17 |6GU#-021004-6000 |[MUFFLER GUARD BRI E 1
18 |6NTA-040202 INNER HEX SCREW M5x12 7 AIRETM5x 12 1

F02 3755 & B/MUFFLER COMP




FO03-1 E;’é FRAME
I';\le: Parts Number Parts Name(EN) Parts Name(CN) Qty [ Remark(s) Altleagr?;we
01 |6GU#-031000-6001-0BP00 |MAIN FRAME FERERREAN 1
02 |6GU#-030110-6000 \éVE'iE g';{'i’KE FLUID HOSE EHIEHE EELE 1
03 |30006-060016870 BOLT M6x16 12t 5
04 |0180-015003 RUBBER SLEEVE BRE 4
BOLT M6x10
05 130006-060010810 (TRIVALENT CHROMIUM 8.8) i 8
06 |6GU#-030020-6000 BRACKET, ECU ECUZ4ZZE 1
07 |8030-040800-00001 NUT CLIP M6 MeigR s 3
08 |30006-060012870 BOLT M6x12 12t 10
09 |30006-060020870 BOLT M6x20 12t 2
10 |6GU#-030150-6001 LIMIT BRACKET TEIWNE 2
11 [9010-160101 RUBBER MAT, HEADLIGHT BUBBNT B8R 2
12 |6GU#-030130-6000 BRACKET, CLUTCH CABLE BEhpisER 1
13 [30006-050012810 BOLT M5x12 12t 1
14 |6GU#-030050-6000 BRACKET, AIR FILTER TRET R R 1
15 |6GU#-030006-6000 BRACKET, ROLL-OVER VALVE BRIz ae sz 2R 1
16 |6GUV-030140-6002 LIMIT BRACKET FR{sz2R 1
17 |30006-102110110 BOLT M10x1.25x110 12t 2
18 |6GU#-030060-6000 EEQ%%TF’{ AKE ELUID HOSE BIFIEHE EES R 1
19 |6GU#-030040-6000 BRACKET, ABS ABSZEESTER 1
20 |A000-000201 BUSHING, ENGINE BIREE 2
21 [30203-102110 NUT M10x1.25 125 2
22 |6GU#-030090-6000 BRACKET, RADIATOR BUARS ISR 1
23 |6GU#-030030-6000 BRACKET, RESERVOIR TANK BlkfEZE TR 1
24 |A000-030210 SPRING, SIDE STAND g S 1
25 |A000-030004 SPRING COLLAR, SIDE STAND IEEREIPE 1
26 |30208-102810 NUT M10x1.25 125 1
27 |6GU#-030005-6000 SIDE BRACKET MIszZR 1
28 [6GU#-030008-6000 BOLT, SIDE BRACKET MISZZE4EtE 1
29 |30204-102810 NUT M10x1.25 125 2
30 [6GU#-030002-6000 ENGINE MOUNTING SHAFT b e 2
31 |30102-060016810 SCREW 1257 4
32 |6GU#-030070-6000 LH BRACKET, MUFFLER BRI 1
33 [6GU#-030080-6000 RH BRACKET, MUFFLER HER TR R 1
34 [6GU#-030007-6000 MOUNTING BOLT, VICE FRAME  |gIZEZB<itizse 4
35 [6GU#-030010-6000 BRACKET, FUEL TANK P ) 1
36 |6GU#-030001-6000 LIMIT BRACKET, SEAT FEERRIS7ZR 1
37 |6GU#-030120-6000 BRACKET, ROLL-OVER SENSOR  |{liH{fi{&Rkaazrdt=r 48 1
38 |6KM0-120010 T-TYPE BUSHING ASSY TEIWEHES 1
39 |5020-031001 ESSE]EFEE"EE,\EVEEER AGKET AU EESZZE R E 1
40 |6GU#-032000-6002-0BP00 |SUB FRAME BRI 1
41 |6GU#-030200-6000 BRACKET, REAR FENDER Bt R |
42 |30006-080025810 BOLT M8x25 12t 1
43 |30102-080020870 SCREW M8x20 12£TM8x20 2
44 |6GU#-030160-6000 BRACKET, FENDER GUARD PREYE 1
45 |6FIA-190012 VEHICLE PLATE ZEimERE 1
46 [30902-0401320 BLIND RIVET 4x13 izt 13 2




FO3-1%4 & /FRAME ASSY




FO03-2 ﬁ*&iﬁ: GEARSHIFT LEVER

I;t\leon? Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) AItIeDrar:?:ve
01 |30006-060020870  |BOLT M6x20 1252 1

02 |6GU#-140105-6000 |[SWING ARM, GEARSHIFT R R 1

03 |6GU#-140140-6000 |BEARING K154 SIJK6C 1

04 |30121-060020870 |SCREW M6x20 125 2 30121-060020830
05 |30200-060870 NUT 12 1 30200-060810
06 |6GU#-140102-6000 |CONNECTING ROD EFF 1

07 |30200-06087L NUT M6 2R 1

08 |6GU#-140160-6000 |BEARING X5 SILJK6C | 1

09 |6GU#-140110-6000 |PEDAL ASSY, GEARSHIFT ROD |Z#4tFistRES 1

10 |6KM#-040702-8000 |[INNER HEX SCREW M6x12 A7 EBEIMEx12 | 1

11 |0700-065404 RUBBER SLEEVE, FOOT PEDAL |B#TERE 1

12 |6NQ#-140104-6002 |BOLT, PEDAL BiTigte 1

13 |6GU#-140100-6000 |SHIFT LEVER CONNECTING KIT |ZSiS4iFiEEEsS 1

14 |6GU#-140201-6000 |BOLT M8x25 MEIREM8x25 1

15 |30303-060112 WASHER 6 HE 1

FO03-22 #4#F & B/GEARSHIFT LEVER




FO4-1 ¥BfM¥1 PLASTICSL
I:\lec:n Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altle;;r;:t:\:ve
01 |7030-220113 BOLT M8x20 & IRM8X20 5
02 |6GU#-040009-6000 DECO GUARD, RIM g E 1
03 |6KM#-040082-8000 SCREW KIT M5 M5B & S iIRET 7
LH DECO GUARD, N
04 |6GUV-040007-6001 FRONT SHOCK ABSORBER Al EImE 1
RH DECO GUARD, e b
05 |6GUV-040008-6001 FRONT SHOCK ABSORBER AT A RS 1
06 |6KM#-040081-8000-M1 NUT CLIP M5 MSIERSE 2
07 |6GUV-040005-6001-0ETO0 |FRONT FENDER AR 1
07 |6GUV-040005-6001-0VLO0 |FRONT FENDER AR 1
08 |6GU#-040006-6000 X DECAL pe 1
FRONT GUARD, HEADLIGHT o
09 |6GU#-040033-6000-0VP00 (MATTE PAINTED ULTRA SILVER) ANTAIZE !
FRONT GUARD, HEADLIGHT o
09 |6GU#-040033-6000-0VL00 (PAINTED ULTRA SILVER) KITHI= 1
10 |6GU#-040013-6000-0H300 |UPPER DECO PLATE, HEADLIGHT KN 3wty 1
11 |30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 B BET 4
12 |6GU#-040032-6000 REAR GUARD, HEADLIGHT KRS 1
13 [6GU#-000201-6000 INNER HEX SCREW M6x25 A7 ERIRETM6Ex25 2
14 |6GU#-000202-6000 T SHAPE BUSHING KIT TEIWERS 2
RUBBER SLEEVE, — .
15 |5020-031001 FRONT LICENSE BRACKET AR EERKRE | 2
16 |6KM#-040702-8000 INNER HEX SCREW M6x12 A7 EIRETM6Ex 12 6
17 |30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H  |EIiB%T 3
18 |6GU#-040057-6000 COVER, FRONT FENDER B eR/ Na 1
19 |30110-420130010 SELF-TAPPING SCREW ST4.2x13 B BET 2 30110-421130010

FO4-12E 14 [ /PLASTICS 1




F04-2 ¥EEM¥2 PLASTICS2
I:\i;r.l Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altil:;?:ve
01 |6GU#-040017-6000-0VPOO '(‘,\;' Ai?gﬁ;ﬁg’ég%g’;?g&zm BUARSAEIRE 1
01 |6GU#-040017-6000-0VL00 I(;'ARTTOE’\[])TU?_LTJQ?%E\?;F?TOR BUARSAEIRE 1
02 |6GU#-040016-6000 LH REAR GUARD, RADIATOR [ Tl =t o= 1
03 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 EBURET 4
04 |6GU#-040021-6000 RUBBER MAT, RADIATOR GUARD BEAIREE PR 4
05 |6KM#-040082-8000 SCREW KIT M5 MSEHE BIIRET 5
06 |6GU#-040031-6000 CAP, RESERVOIR Bl 1
o7 Joouroa0i9so00ovpoy | RTRONT CLATD, MAOWTOR T e | 1
07 |6GU#-040019-6000-0VLOO (F{F,FAI'I:\IF;OEETU%JRAARES)’ILF\{/'AI‘E%ATOR BAERaRNPE 1
08 |6GU#-040018-6000 RH REAR GUARD, RADIATOR BEhR GRS 1
09 |6GU#-040035-6000 CANISTER COVER s 1
10 |6GU#-040042-6000 SPROCKET GUARD L= 1
11 |0010-080013-0010 BOLT M6x22 12te 2
12 |30006-060025810 BOLT M6x25 12te 2
13 |6GU#-040055-6000-0B200 |RH DECO STRAP PR TS 1
14 |6GU#-040054-6000-0B200  |LH DECO STRAP a1 1
15 |6GU#-040056-6000 WATER-PROOF PLATE, AIR FILTER  |ZSJ5S8hY7KiR 1
16 |30105-050016410 SCREW M5x16 1257 2
17 |30303-050042 WASHER 5 Hhig 2
18 |6GU#-040071-6000 FENDER GUARD E= 1
19 |9060-040310 PLASTIC CLIPS Bp-RAS 4

FO4-28 %44 I/PLASTICS 1




F04-3 ¥E¥H43 PLASTICS3

I:\Ie(;n Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) AIt(;;r;?Stlve
01 |6GU#-040061-6000 LH FRONT DECO PLATE, FUEL TANK SRR IFR 1
02 |6NQ#-000203-6001 INNER HEX SCREW M6x20 A7NARIZETM6x20 2
03 |6GU#-040063-6000 LH VENTILATION PLATE, FUEL TANK SHAE DB NAR 1
04 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 BIKIEE] 4
05 |6GU#-040110-6000 LH ALUMINUM PANEL, FUEL TANK SHFE A RIP R AR 1
06 |6GU#-040120-6000 RH ALUMINUM PANEL, FUEL TANK SHREG IR A 1
07 |6GU#-040072-6000 SPONGE MAT SRR 2
08 |6GU#-040062-6000 RH FRONT DECO PLATE, FUEL TANK TG RIEERIFR 1
09 |6GU#-040064-6000 RH VENTILATION PLATE, FUEL TANK SR AIENAR 1
10 |6GU#-040072-6000 SPONGE MAT SRR 2
11 [6GU#-040068-6001 REAR DAMPING RUBBER SLEEVE, PANEL MREETRE 2
12 |6GU#-040065-6000 LH INNER PANEL, FUEL TANK SHFB AR 1
13 [6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER HEFRRE 8
14 {30006-060025810 BOLT M6x25 124e 6
15 |6KM0-120010 T-TYPE BUSHING ASSY TEWEARS 6
16 [5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET |BiMBBZZESRIRIE | 6
17 |8030-040800-00001 NUT CLIP M6 MEYERISZ 3
18 |8010-000002 CLAMP ST4.2 SHRST4.2 3
19 [6GU#-040066-6000 RH INNER PANEL, FUEL TANK THFEE IR 1
20 |6GU#-040015-6000 DECO COVER, POWER LOCK FEREEIAE 1
21 |6GU#-040014-6000-0H300 (USFI’E\EERGBUL’:%[&) FUEL TANK St i 1
21 |6GU#-040014-6000-0VLOO (L’PF;FIE?E%UL’?LRT% AFSE_I\_/EQ;\IK St i 1
21 |6GU#-040014-6000-0VPOO (Ul\;’ :f%%%’,f%g BE#;:’;TLVER) St i 1
22 |6L30-050020 SCREW KIT M5x12 BEGHIRET 2
23 |6KM#-040082-8000 SCREW KIT M5 M5EEEMIBET 2
24 |6GU#-040067-6000 FRONT RUBBER SLEEVE, PANEL PREIE R IE 4

FO4-38 R TT/PLASTICSIT




FO4-4  2BEHH4 PLASTICS4
I:\Ie(r)n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) AItIeDrarl?:ve
01 |6GU#-040026-6000 BATTERY BOX EithE 1
02 [8010-000002 CLAMP ST4.2 EHRST4.2 7
03 [8030-040800-00001 NUT CLIP M6 MBIRR} 1
04 [5HY#-040001-1000 BOLT Mé6x14 EEM6x14 2
05 |9010-120008 SPONGE PAD, FUEL TANK THFES LR 2
06 |6GU#-040043-6000 DUST-PROOF BOOT EEEERh T 1
07 |6NQ#-000206-6001 INNER HEX SCREW M6x16 W7 FRIBETM6x16 2
] ] ] RH REAR DECO GUARD T
08 |6GU#-040029-6000-0BA00 (COAL GREY) AasEnE 1
] ] ] RH REAR DECO GUARD T
08 |6GU#-040029-6000-0VLO0 (PAINTED ULTRA SILVER) AasEnE 1
] ] ] RH REAR DECO GUARD e FOR COAL
08 |6GU#-040029-6000-0BR0O0 (COAL GREY) AasEnE 1 GREY BIKE
] ] ] RH REAR DECO GUARD e FOR TWILIGHT
08 |6GU#-040029-6000-0VPO0 | \\/\7E pAINTED ULTRA SILVER) | /E A< iPe ' | BLUEBIKE
09 |[6GU#-040023-6000 RH REAR GUARD IR 1
] ] ] LH REAR DECO GUARD e e
10 |6GU#-040028-6000-0BA00 (COAL GREY) EREEnE 1
10 |6GU#-040028-6000-0VLO0  |LH REAR DECO GUARD iESEnE 1
] ] ] LH REAR DECO GUARD e FOR COAL
10 |6GU#-040028-6000-0BRO0 (COAL GREY) EREEnE 1 GREY BIKE
] ] ] LH REAR DECO GUARD e FOR TWILIGHT
10 |6GU#-040028-6000-0VP00 | \1A+TE PAINTED ULTRA SILVER) | Z02<ied ' | BLUEBIKE
11 |30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 |HIiZsT 2
12 |6GU#-040022-6000 LH REAR GUARD EEEE 1
13 |A000-040302 RUBBER DAMPER THFEIMP B R 4
14 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 ShaiEta) 10
15 |30006-060025810 BOLT M6x25 S 4
16 |6KM0-120010 T-TYPE BUSHING ASSY TEWNERS 4
RUBBER SLEEVE o e
| ’ BB, 88 SHLS
17 |5020-031001 FRONT LICENSE BRAGKET RN RS 2GR E 4
18 |6GU#-040024-6000 REAR LOWER FENDER IEISEE 1

FO4-434H £ IV/PLASTICS IV |




FO4-5 ¥BEMY¥S PLASTICSS

I:\?:.] Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altli;rl?:ve
01 |6GU#-040011-6001-0H300 [LH PANEL (SILVER BLACK) PR 1
02 |6KM#-040082-8000 SCREW KIT M5 M5EE &IMEET 12
03 |30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 BXU2ET 2
04 |A000-040703 INNER HEX SCREW M6x20 A7 AI25TM6x20 | 2
05 |6090-040302 RUBBER DAMPER EHRE 2
06 |6090-040303 BUSHING wE 2
07 |6GU#-040012-6001-0H300 [RH PANEL (SILVER BLACK) Gt 1
08 |6GU#-040027-6000 REAR FENDER ISt 1
09 |6GU#-040034-6001 CHAIN GUARD pELE 1
10 |6GU#-040036-6001 BRACKET, REAR FENDER BRI 1
11 |30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BXUBET 3
12 |6GU#-040041-6000 INNER LINER, REAR LICENSE JEREERPFIR 1
13 |30110-420160010 SELF-TAPPING SCREW ST4.2x16 BIhig4T 2
14 |6GU#-040037-6001 SUPPORTING BRACKET, REAR LICENSE  |[Gl#ERZ %R 1
15 [30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BXU2ET 2
16 |5HY#-040001-1000 BOLT M6x14 IZFEM6x 14 3
17 |6GU#-040038-6000 MOUNTING PLATE, REAR LICENSE JERE R 1

FO4-5% B4+ VI/PLASTICS VI




FO5 HIE5R

FRONT SUSPENSION

I:\T: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Altz;rlfélve
01 [30102-080025870 INNER HEX SCREW M8x25 1257 10

02 |6GU#-050001-6000 PRESS COVER, HANDLEBAR AEEES 1

03 [6GU#-050002-6000 BRACKET, HANDLEBAR Paltius-as s 1

04 [30102-060016870 SCREW M6x16 1257 2

05 [6KJ0-050005 WASHER g 4

06 |6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP _EERE PR 4

07 |6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP _HEREE R 1

08 |6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP EREE 2

09 |A000-050004 WASHER 5 H$E 1

10 |6GU#-050010-6000 BRACKET, HEADLIGHT KT LEZEAE 1

10 |6GU#-050010-6000-0B200 |HEADLIGHT BRACKET KT LEZEAE 1

11 |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET |BiFSEE2RGIRIRE 2

12 |30006-060012870 BOLT M6x12 e 2

13 |6GU#-050003-6000 UPPER TRIPLE CLAMP ER 1

14 [30204-102810 NUT M10x1.25 28 2

15 |A000-050006 LOCK NUT 1 gERgI 1

16 |A000-050008 WASHER 5 H$E 1

17 |A000-050007 LOCK NUT 2 gERgn 1

18 |A000-050009 DUST CAP, UPPER RETAINER W=l 1

19 |A000-050100-10000 STEERING BEARING ASSY BEREES 2

20 |A000-050400 ANTI-DUST CAP, LOWER RETAINING RING B e SR 1

21 [6GU#-050030-6000 LOWER TRIPLE CLAMP ASSY TERES 1

22 |A000-050011 RUBBER PLUG 2 BRED 1

23 [6GU#-050100-6001-M1 FRONT LH SHOCK ABSORBER RIZDRIEES 1 |TWILIGHT BLUE
23 |6GU#-050100-6001-M2 FRONT LH SHOCK ABSORBER RIZDRIEES 1 COAL GREY
24 |6GU#-050200-6001-M1 FRONT RH SHOCK ABSORBER BIFREES 1 |TWILIGHT BLUE
24 |6GU#-050200-6001-M2 FRONT RH SHOCK ABSORBER BIFREES 1 COAL GREY
25 |6GU#-050020-6000-0BP00 |FRONT FENDER BRACKET ISR ZREEES | 1

26 [30102-080040870 SCREW M8x40 L) 2

27 [30102-102060810 SCREW M10x1.25x60 1257 2

28 |6KJV-160920-8001-M1 FRONT SIDE REFLECTOR EEENES 2

29 |A000-0501B0 STEERING BEARING ASSY BEREES 1

30 [6GU#-050100-6001-24 OIL SEAL THEY 1

31 [6GU#-050200-6001-24 OIL SEAL THEY 1

FOSR{ 2521 5 /FRONT SUSPENSION ASSY \




FO6 [BR3% REAR SUSPENSION
I:\i;r.l Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Altil:;?:ve
01 |6GU#-060100-6001-M1  |REAR SHOCK ABSORBER ERESR 1
02 |6NT1-060003 DUST CAP, SMALL IR 6
03 |6GU#-060006-6000 BOLT M12x75 = RIEEIRRM12x75 2
04 [30102-122120110 SCREW M12x1.25x120 1257 1
05 |6GU#-060003-6000 SPACER, A-SHAPE SWING ARM | =figmsitige 2
06 |30102-122060110 SCREW M12x1.25x60 1257 1
07 |6KM#-040082-8000 SCREW KIT M5 MSEHE EBIIRET 3
08 [30204-122810 NUT M12x1.25 =25 3
09 |6GU#-060300-6000 TIE-ROD ASSY PATES 1
10 |6GU#-060502-6000 RH ADJUSTING BLOCK, CHAIN LR ETR 1
11 |6GU#-060005-6000 BOLT M10x120 FATIZHM10x120 1
12 |6GU#-060009-6000 CHAIN GUARD S S 1
13 |A000-060004 NUT M20x1.5 =25 1
14 |6GU#-060004-6002 REAR FORK SHAFT T X 1
15 |6GU#-060001-6000 REAR FORK BEX 1
16 |6L30-060013 LOCK NUT, CHAIN ADJUSTER PES VAT R IRIE 2
17 |6GU#-060007-6000 ADJUSTING BOLT, CHAIN PESR VAT I8 2
18 |6GU#-060501-6000 LH ADJUSTING BLOCK, CHAIN ST 1
19 |6GU#-060200-6000 A-SHAPE SWING ARM ASSY —REERS 1
20 |6L30-060030 OIL SEAL, REAR FORK B SGHE 4
21 |6L30-060007 CAP, REAR FORK LINER BN SRS 4
22 |6L30-060004 LIMIT WASHER BR{ERE 2
23 |6L30-060020 BEARING, REAR FORK B & 2
24 |6GU#-060401-6000 BUSHING, REAR FORK BEITE 2

FO6/5 B E: M R/REAR SUSPENSION ASSY




FO7 Bi% FRONT WHEEL
I:\i;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Altlir;?;lve
01 [6GU#-070100-6000-10 |FRONT RIM ASSY BECTEE S 1 TWILIGHT BLUE
01 [6GU#-070100-6000-11 |FRONT RIM ASSY BECTEE S 1 COAL GREY
02 |30501-030800N OIL SEAL (FB30x42x7) EEE) 2
03 |30400-02003 BEARING (6004-2RS) EINILES 2
04 [5190-070030-1000 VALVE, INFLATION S 1
05 [A000-070002 BUSHING, FRONT AXLE BT E 2
06 [30705-1801 FRONT TIRE BIECHE 1 3070SH-180100
AXLE, FRONT WHEEL N
07 |A000-070001 (WITH KYB SHOCK ABSORBER) RFCH !
RUBBER PLUG, A e
08 |A000-050016 FRONT WHEEL AXLE BECIHER IR EE 1

FO7HI#/FRONT WHEEL




FO8 RIEFIZhER (ABS) BRAKE ASSY (ABS)
I:\le: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Altlit:r?:ve
01 |6GU#-080001-6001-M1 |FRONT BRAKE DISC RIHIENE 1
02 |6GU#-081800-6001-M1 |RPM SENSOR, FRONT WHEEL BRI 1
03 |30006-060016870 BOLT M6x16 1=fe 2
04 |6GU#-080002-6001 FRONT GEAR RING RIS 1
05 |A000-080003-10000 BOLT, BRAKE DISC HzERE 10
06 |6GU#-090002-6001 REAR GEAR RING BEE 1
07 |6GU#-090001-6000-M1 |REAR BRAKE DISC [ 1
08 [6GU#-081700-6001-M1 |RPM SENSOR, REAR WHEEL [l IRIE Ry 1
09 |30006-060016870 BOLT M6x16 1=fe 2
10 |30303-060112 WASHER 6 Eralcs| 1
BE T 7x24x1.6
11 |A000-080006-10000 WASHER 1 PR3 00HV 1
12 |A000-080007-10000 WASHER 2 BT 1
13 |6BNTG-080005 RETURN SPRING Bi3EEE 1
14 |6GU#-081401-6001 REAR BRAKE PEDAL JaEIENER 1
15 |30102-102060810 SCREW M10x1.25x60 12ET 2
16 |30102-060020810 SCREW M6x20 12ET 2
17 |30102-060012810 SCREW 12ET 1
18 |6GU#-080004-6000 \Q’L'SIED ﬂé@é FRONT BRAKE AIHE eI 1
19 |6GU#-081000-6005 ABS BRAKE ASSY ABSHIznEE=2 1
20 |6GU#-081100-6000 FRONT LH BRAKE CALIPER ASSY AR A S 1
21 |6GU#-0811A0-6000 FRONT BRAKE PAD ASSY AIElEh RS 1
22 |A000-080102-2000 WASHER Eralcs| 16
23 |6GU#-081000-6000-22 |BANJO BOLT 1 IS 1
24 |6GU#-081020-6001 FRONT BRAKE FLUID INLET HOSE RIGIEEEHE 1
25 |6GU#-081010-6001 FRONT BRAKE FLUID OUTLET HOSE  |EitlzntmeE 1
26 |6GU#-080110-6000-39 |LEVER ES 1
27 |6GU#-080110-6003-M1 Eﬁgﬁggg’j\g\"{’mﬂm MRS 1
28 |6GU#-081000-6000-23 |BANJO BOLT2 St I 5
29 |6GU#-080010-6003 HYDRAULIC INDUCTION SWITCH P AR VB S 1
30 |6GU#-080015-6001-M1  |OIL-PRESSURE SWITCH EREREIRETX 1
31 |6GU#-081500-6001 MAB EXECUTION UNIT MAB#{TEATT 1
32 |6GU#-081050-6000 REAR BRAKE FLUID OUTLET HOSE  |/SH#lzhtimeEs 1
33 |6GU#-081040-6000 REAR BRAKE FLUID INLET HOSE JEFEEHE 1
34 |A000-080229-2000 SCREW, FLUID RESERVOIR CAP SHREEIRET 2
35 |A000-080211-2000 FLUID RESERVOIR CAP SRS 1
36 |A000-080232-2000 SEAL RING, FLUID RESERVOIR AR E IR 1
37 |A000-080212-2000 FLUID RESERVOIR SEFRIR 1
38 |A000-080213-2000 CLIP THEE 2
39 |6GU#-081300-6001 REAR BRAKE PUMP ASSY ERIEREA 1
REAR BRAKE MASTER N
39 |6GU#-081300-6003 CYLIDNER ASSYS BRIERZA 1
40 |6GU#-091100-6002 RAER BRAKE CALIPER ASSY et RS 1
41 |6GU#-0911A0-6002 REAR BRAKE PAD ASSY faRlzEEE 1
WIRE CLIP .
42 |6GU#-080006-6000 REAR gR AKE MASTER CYLINDER ENERRELE 1
43 |30006-050012870 BOLT 12te 3
44 |6GU#-080007-6000 WIRE CLIP, RPM SENSOR CABLE R SR E sk 1
45 |6GU#-080009-6000 WIRE CLIP, BRAKE FLUID HOSE HIERHELEE 2
46 |A000-080137-2000 BRAKE SWITCH HanFFX 1




——
Py
—— —_ - W
|\.\|
== |
1
A

a0

S —— =

! J——
!
i/

/




F10 $MRZREHK STEERING SYSTEM

ItNe: Parts Number Parts Name(EN) Parts Name(CN) |Qty [ Remark(s) AItErar;?:ve
01 [30102-060075870 |SCREW M6X75 1257 2
02 |6KJ0O-100011 BALANCER T Etn 2
03 [8060-100109 TENSIONER TOOL [Ty 2
04 |30200-060810 NUT M6 BBL 2
05 |6GUV-100001-6000 |LH HAND GRIP ASSY st wr= s 1
06 |6GU#-100100-6001 |HANDLEBAR PIPE AEiEE 1
07 |6GU#-100200-6001 |CLUTCH LEVER ASSY BaFRES 1
08 |6GU#-100600-6002 |CABLE, CLUTCH BAEER 1
09 [6GUV-100020-6001 |ELECTRICAL THTOTTLE ASSY  |BEFmiIAE 1
10 [30105-040030410 |SCREW M4x30 1257 2
11 |6KJ0-100002 TIE BAND, CLUTCH BAERNRYT 1
12 |6GUV-166000-6003 |HANDLEBAR SWITCH ASSY, LH |EFIBFFXEh 1
13 |[6GUV-167000-6101 |HANDLEBAR SWITCH ASSY, RH |GFIEFXE6 1
14 |6NQV-100200-6004 |CLUTCH LEVER ASSY BaFRES 1

1 R4/STEERING SYSTEM




F11 B REAR WHEEL

I:\?f Parts Number Parts Name(EN) Parts Name(CN) [ Qty Remark(s) Altgg?;lve
01 [6L30-110001 REAR WHEEL SHAFT Ja4CEH 1

02 (3120914 CHAIN Pl 1

03 [A000-110002 LH SHAFT SLEEVE, REAR WHEEL |[BiiihE 1

04 [30204-102810 NUT M10x1.25 1215 1

05 [30020-102025410 STUD (AM10x1.25x25) 124 1

06 |6GUV-110004-6000 REAR SPROCKET JEpEEe 1

07 |30501-035800N OIL SEAL (FB35x52x8) JHES 1

08 [30800-05205 CIRCLIP FOR HOLE 52 FLRE eI 1

09 [30400-02503 BEARING (6205-2RS) RN 1

10 [6GU#-110002-6000 SPROCKET SEAT PELORE 1

11 [6GU#-110003-6000 BUSHING, SPROCKET SEAT PEOEERIE 1

12 [30400-02001 BEARING (6204-RS) RN 2

13 |6L30-110003 DAMPER, SPROCKET PEEOHE IR 6

14 |6GU#-110200-6000-10 |REAR RIM ASSY JEREES 1 | TWILIGHT BLUE
14 |6GU#-110200-6000-11 |REAR RIM ASSY RREES 1 COAL GREY
15 [5190-070030-1000 VALVE, INFLATION S 1

16 |30501-028800N OIL SEAL (FB28x47x7) JHES 1

17 [6NT1-110003 WASHER, REAR WHEEL AXLE B EihE 1

18 |A000-110009 WASHER 18, REAR WHEEL AXLE Je%ChEER18 1

19 |[A000-110011 NUT, REAR WHEEL JERHEE 1

20 [30903-0403510 COTTER PIN (4.0x35) FOH 1

21 [30705-1738 REAR TIRE J5%ChR 1

F11/5%/REAR WHEEL




F12 jHf FUEL TANK

I:T: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Altganr?:\le
01 |30006-060025810 BOLT M6x25 12ie

02 |6KMO0-120010 T-TYPE BUSHING ASSY TERERSG

03 |5020-031001 ESSE_EFT_E"EE,\FSVEEER ACKET RIS EESI R IR E

04 |6GU#-120001-6000 O-RING, FUEL TANK SHEECORE

05 |6GUV-121000-6002-0BR0O0  |FUEL TANK ASSY THREIREAS

05 |6GUV-121000-6002-0ETO0  |FUEL TANK ASSY THREIREAS

06 |6GU#-120002-6000 HEAT INSULATOR, FUEL TANK SHFERRIAYR

07 |6NQO0-120001 FUEL PIPE, FUEL TANK HERRE

08 [30601-111010 CLAMP A11 NEALL

09 |6KJ0-150900-10000 FUEL PUMP SRS 6KJV-150900-8001
10 |30006-050020810 BOLT M5x20 12ie

11 |6KJ0-120330-10000 QUICK JOINT HREEL

12 |6070-120400 CLAMP Dia 14.5A TRIGE (P14.5)

13

6GU#-120020-6000

HIGH-PRESSURE FUEL HOSE ASSY 2

BEREAET

14

6090-120221

RUBBER SLEEVE,
FUEL FILTER, EFI

BB EESRRE

6090-120220

15

805A-120004

FUEL FILTER, EFI

EBE RIS EaE

16 |6GU#-120010-6000 HIGH-PRESSURE FUEL HOSE ASSY1 |EEHEHES!

17 |6090-120210 QUICK JOINT HREEL

18 |6GUV-170200-6001 FUEL LEVEL SENSOR TR EEES

19 |30202-060110 NUT M6 e 30204-060810
20 |6KM#-040081-8000-M1 NUT CLIP M5 M5IEg 3z

21 |6GU#-120003-6000 LH GLUE FILM, FUEL TANK SRR SRR

22 |6GU#-120004-6000 RH GLUE FILM, FUEL TANK THAERERA RN,

23

6GUV-1200A0-6000

HIGH-PRESSURE FUEL HOSE ASSY

SEHEES

RlRr|R|N[BR|R|P|R| P [P R|O|R[R[R[R|R|R[R| & [

M A /FUEL TANK




F13-A EE(GFEIE) SEAT(TWILIGHT BLUE)
ItNe(;n Parts Number Parts Name(EN) Parts Name(CN) |Qty [ Remark(s) Altlearanr?:ve
01 |6GU#-130100-6001-10 SEAT ASSY FEER R, 1
02 |6GUV-040025-6001-0VP0O0 |REAR DECO STRAP, SEAT |At#hj=aEtmnsk 1
02 |6GUV-040025-6001-0VLO0 |REAR DECO STRAP, SEAT |At#hj=iimsk 1
03 |6L30-050020 SCREW KIT M5x12 HEBMIRET 2
04 |6KMO0-130205 RUBBER EgRpRER 5

F130 %5 1%/SEAT ASSY




F13-B  EEFH(GRKR) SEAT (COAL GREY)

ItNe: Parts Number Parts Name(EN) Parts Name(CN) |[Qty [ Remark(s) Altlearanr?:ve
01 |6GU#-130100-6001 SEAT ASSY EEER SR, 1
02 |6GUV-040025-6001-0VP00 |REAR DECO STRAP, SEAT |Ak#hfEaEths 1
02 |6GUV-040025-6001-0VLO0 |REAR DECO STRAP, SEAT |Ak#hfEaEthsk 1
03 |6L30-050020 SCREW KIT M5x12 AEEMRET 2
04 |6KMO0-130205 RUBBER FIPIRRER 5

F13 % 5 1i/SEAT ASSY




F14 M FOOTREST

I:\le: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altir::;“/e
01 |6GU#-140202-6000 LIMIT BOLT FRAZIRET 2
02 |6GU#-140220-6001 BRACKET, LH FOOTREST pasz | e 1
03 |30105-050014470 SCREW 1RET 8
04 |6GU#-140205-6000 LH FRONT FOOTREST RUBBER ERIBIER 1
05 |30802-00905 CIRCLIP 9 FOE9 2 30802-00903
06 |A000-140103-20000 SPRING HE 2
07 |A000-140141 PIN SHAFT Dia 12 12 2
08 |6GU#-140600-6001 LH FRONT FOOTREST BRACKET pastz |l e 1
09 |30121-080030170 SCREW M8x30 [ 4
10 |6GU#-140201-6000 BOLT M8x25 MEIRIEM8x25 2
11 |6GU#-140092-6000 LIMIT RUBBER, FOOTREST BOARD BIREIR{ZER 2
12 |30303-060112 WASHER 6 #HE 1
13 [30102-060012810 SCREW 1RET 1
14 |6GU#-140005-6002 DECO LOCK, REAR FOOTREST TERIEE R 2
15 |6KM#-040082-8000 SCREW KIT M5 M5EEEMIEET 2

DECO PLATE ;
16 |6GU#-140060-6000 H (;80TRES'T BOARD BRACKET AT BREEIR 1
17 |30105-050010410 SCREW M5x10 L) 4
18 |6GU#-140810-6000 BRACKET, LH FOOTREST BOARD pas e 1
19 |A000-140142 PIN SHAFT Dia 8 o8 2
20 |A000-140106 LOCATING GASKET 2 AT 2
21 |A000-140104 LOCATING GASKET 1 Ve el 2
22 |30802-00605 CIRCLIP 6 FFOEE 2
23 |5190-037813 SPRING HE 2
24 |5190-037814 STEEL BALL $RER 2
25 |6GU#-1400B0-6000-0BP00 |RUBBER, RH REAR FOOTREST BOARD |AGHIISEH SEIE | 1
26 |6GU#-140041-6000-0BP00  |LH REAR FOOTREST BOARD FIEHITERE 1
27 |6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD SRR R A 2
28 |6GU#-140051-6000-0BP00 |RH REAR FOOTREST BOARD AIaHIREEE 1
DECO PLATE ;
29 |6GU#-140070-6000 RHCF%OTREéT BOARD BRACKET GRS BREEImR 1
30 |6GU#-140010-6001 BRACKET, RH FOOTREST GRITESZERE 1
31 |6GU#-140700-6001 RH FRONT FOOTREST BRACKET RIS 2R A 1
32 |6GU#-140206-6000 RH FRONT FOOTREST RUBBER GRS R 1
33 |6GU#-140230-6001 RH FRONT FOOTREST SEAT LRIRREREE 1
34 |6GU#-140096-6000 RH DECO CLASP, FRAME R R 1
35 |6GU#-140095-6000 LH DECO CLASP, FRAME EBRAEIIN 1
36 |6GU#-140097-6000 FRONT DECO CLASP, FRAME ZEBRRIEELRN 2
37 |6GU#-1400A0-6000-0BP00 |RUBBER, LH REAR FOOTREST BOARD |AZGHIiSEH SEIE | 1

WB/FOOTREST




F15 Eﬁ,ﬁgﬁ ELECTRIC SYSTEM
I:\Ie(;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) AIt(;;r;?Stive
01 |6GUV-150100-6103 MAIN CABLE B2k 1
02 |30006-060035810 BOLT M6x35 22 1
03 |30006-060045810 BOLT M6x45 22 1
04 |1080-150700 TIE BAND, BATTERY (=] 1
05 |31021100 BATTERY = 1
06 |6070-151200-1000 SWITCH, SIDE STAND BEF X 1
07 |8010-090005 BOLT M6x16 1ZHEM6Ex16 1
08 |01AA-177000 REGULATOR 330W BEREERS 1
09 |30006-060012870 BOLT M6x12 22 2
10 [30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 Sz 1
11 [30118-420130010 SELF-TAPPING SCREW ST4.2x13 Sz 2
12 |6GU#-150001-6000-M1 |[CLASP 40 3
13 |7030-150005 TIE BAND B 4
14 |801F-100101 TIE BAND L 6
15 |6GU#-150200-6000 POSITIVE CABLE, STARTER MOTOR  |{2zh&ikIEtRZE 1
16 |6GU#-150300-6000 NEGATIVE CABLE, STARTER MOTOR |fE&IEiAtkis 1
17 |6GU#-150400-6001 AUXILIARY CABLE, LICENSE LIGHT |pBgiTEIeE4s 1
18 |6GU#-150500-6001 USB POWER OUTLET SOCKET USBER R EE 1
19 |6GU#-150600-6100 VEHICLE CONTROL UNIT FE SIS 1
20 |30006-060016870 BOLT M6x16 22 2
21 |6GU#-150700-6000 POSITIVE CABLE, STARTER RELAY  |iC5h4kFHSsFikek 1
22 |6GU#-156000-6000 WIRE PROTECTOR HRIFE 1
23 |6KJ0-150600 SENSOR, ROLL-OVER MRIERES 1
24 (30006-050020810 BOLT M5x20 22 2
25 |6GU#-150430-6000 EARTH WIRE, ENGINE RO FE L 1
26 |9010-150310-10001 STARTER RELAY HCTUkERES 1
27 |A000-150800 AUXILIARY RELAY IEBNUkERES 2
28 |KNL0-150600 HORN [ETUAN 1
29 |30006-080016870 BOLT 22 1
30 |6GUV-001000-6100 ECU ASSY ECUR 1
31 |6GU#-000201-6000 INNER HEX SCREW M6x25 7 FIBETM6x 25 4

HBASL/ELECTRIC SYSTEM




F16 ¥JHE LIGHTS
ItNe: Parts Number Parts Name(EN) Parts Name(CN) |Qty [ Remark(s) AItEranr?:ve
01 |30006-060025870 BOLT M6x25 1= 1
02 |30110-350095010 SELF-TAPPING SCREW ST3.5x9.5 |EX2ET 2
03 |6GU#-160410-6002 [LH FRONT TURN LIGHT FRIAEAKT 2
04 |6GU#-160420-6002 |RH FRONT TURN LIGHT ARIEEmIT 2
05 |6GU#-161100-6001 |HEADLIGHT BURBKT 1
06 |6GU#-162100-6001 |TAIL LIGHT ASSY BITHES 1
07 |6KJC-160300-8000 |LICENSE LIGHT FERRKT 1
07 |6KJC-160300-8000 |LICENSE LIGHT FERRKT 1
08 |6KM0-160230 REAR REFLECTOR ESENE 1
09 |8030-040800-00001 [NUT CLIP M6 M6YZR} S 1

{TE/LIGHTS




F17 {3 DASHBOARD

I;[\Iec:n Parts Number Parts Name(EN) Parts Name(CN) [Qty | Remark(s) Altﬁ;nr?:ve
01 [6GU#-170100-6001 |LCD DASHBOARD [{RE{VFE 1
02 |30102-060012810 |SCREW 925 2

F17 % & H/DASHBOARD ASSY




F18 ;’q\ﬁﬂ,'%?fﬁ COOLING SYSTEM
I:\(f: Parts Number Parts Name(EN) Parts Name(CN) Qty [Remark(s) Altlir;?;lve
01 |6GU#-040044-6001 |DEFLECTOR, FAN RBESRE 1
02 |30006-060016870  |BOLT M6x16 e 2
03 |8030-040800-00001 |NUT CLIP M6 MeiBR}E 6
04 |A000-180010-20000 |COLLAR, RADIATOR BOABSRERBRINE | 1
05 [6GU#-180001-6000 |WATER INLET PIPE, RADIATOR BohesifkE 1
06 [9010-180007 CLAMP, WATER HOSE KEEREM 1
07 [A000-180002-20000 |WATER OUTLET PIPE, RADIATOR BohesHKE 1
08 |A000-180006 CLAMP B30 R %B30 3
09 |6GU#-180003-6000 |CONNECTING PIPE, RESERVOIR BlKEIEEE 1
10 |30601-212570 CLAMP N 2
11 |A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE |gi&laniesde 1
12 |6GUV-180010-6001 |RESERVOIR TANK ASSY BlKfEHES 1
13 |A000-180005 DAMPER2, RADIATOR BohesgERER O 3
14 |30006-080030870  |BOLT M8x30 e 1
15 [6GUV-181000-6001 [RADIATOR Buhes 1
16 |A000-040302 RUBBER DAMPER THFEIMPEE IR 1
17 |6NTA-181300 FAN MOTOR ASSY REEEBENESZ 2
18 |30006-060020870  |BOLT M6x20 125e 4
19 |30303-060112 WASHER 6 HE 4
20 |30306-060112 WASHER 6 HE| 4 30306-060142
21 |6GUV-181010-6001 |FILLER CAP ASSY IKOSES 1
22 |6GU#-181100-6000 |RADIATOR ASSY A 1
23 |6KM#-180210-8000 |RESERVOIR TANK CAP ASSY BKfEEEES 1

WH %%/COOLING SYSTEM




F19-1

SEEMEE WARNING DECAL KITS

Item
No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remark(s)

Alternative
Parts

01

6NQ#-190002-6001

INSTRUCTION LABEL, SAFETY WARNING

LT ERPmY

02

6GU#-190001-6000

LABEL, SPROCKET GUARD

HERC BATAE

03

6GU#-190002-6000

LH LABEL, FUEL TANK

RS AT

04

6GU#-190003-6000

RH LABEL, FUEL TANK

AT

05

9GQA-190201-10000

WARNING LABEL, FUEL FILLING PORT

INMEE ST

RPlRr|kr|k]|-

fobiow these nelructions may resull B serisus

Failure lo
njery or desth

@ Raad tha Dwner s Manual carghully befors nding Do not
attempt o do any imeropar modeficalion of cuslomizabon

o 1ha waehicle

@ Alwayd waar Mba et 5nd Droleclive Gaar
B Uss uniapded gasoking of B3 Delans of above
andd enigine when hat Do

i Do nel Boiacls muPaer Fachi o
not towch rotating parts swuch as

@ Drive sccording 10 rodd condilions Slow dawn in poor
winitdl Ay @and on sbippery road surfaces
@ Have your vehicle servioed or sdjusted regulary

espacially the drive chain

® Do noit rum the sngine at idie for 8 prolonged persod
@ Always start driving at (ha 1" goar
@ Shut off the englne when the ol pressune indcalorfss on

whaals during running

ceEMOTO) :

i3

EREEe

S b n
B wiiny i
oo 6 e i s

¥ wiE e

T U | By

€

3
=
- -
1 4
EEFAOTE CETD0-2
ETATIOMATY MOIEE TEET NF DR WMAT W
TESTED U s A AT 4250 rw . m
SILENCING SYSTER: CF MO
ENTIFICATHON &L F 0TI
Rl PRl =rY v
.
L]




F19-2-A-V2 WETEGRSBIE) DECAL(TWILIGHT BLUE)

ItNeom Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altli;nr?:\/e
01 |6GU#-190100-6003-11 |DECAL ASSY MERETE AL 1
02 |6GU#-190101-6003-11 |RH DECO PLATE DECAL, FUEL TANK [HfE4ZEmiRMsE | 1
03 |6GU#-190102-6003-11 |LH DECO PLATE DECAL, FUEL TANK  [HfSZZEmiRigte | 1
04 |6GU#-190103-6003-11 |REAR RH DECO PLATE DECAL [EaSEmRNETE 1
05 |6GU#-190104-6003-11 |REAR LH DECO PLATE DECAL B PR 1
06 |6GU#-190106-6001-10 |MODEL DECAL BLENELE 2
REERE
- 8GU#-190100-6003-11 M EERSTE & &,
-.)-:iu}‘
- FRRE i PY C  E

SR BRI 01 BGL#-190101-6003-11
MESRAERT
4095

02 gGU#-190102-6003-11
BEERNERT
4095

A CEMOTO) -
[ERmOTE ™~

LAEME: #RLERE, AW

3M 2008 B H R BE kot

BGL# - 190 108 -6003- 11 04 BGU#-190104-6003-11
e .i'l?i‘,‘:!iﬁﬁ_ FERNENT
110726 110728

LR HHREE, W, AN

R RSB
Pantong Silver Co 108
EEHE
[ Y 05 BGU#-190106-6001-10
' T
538

LAWE: HHPscF0. k. TN

B
ARG T M ER




el
F19-2-B-V2 )ﬂﬂiﬂs(@ﬁﬁl’%) DECAL(COAL GREY)
ItNeOm Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altcl-;\);nr?:ve
01 |6GU#-190100-6003-10 |DECAL ASSY MERETE AL 1
02 |6GU#-190101-6003-10 |RH DECO PLATE DECAL, FUEL TANK [HfEGZEmiRMeE | 1
03 |6GU#-190102-6003-10 |LH DECO PLATE DECAL, FUEL TANK  [HfSZZEmiRlgte | 1
04 |6GU#-190103-6003-10 |REAR RH DECO PLATE DECAL [EaSEmRNETE 1
05 |6GU#-190104-6003-10 |REAR LH DECO PLATE DECAL B PR 1
06 |6GU#-190106-6001-10 |MODEL DECAL BLENELE 2
4R 7 7R hi e 4
D ey 6GU#-190100-6003-10 A R7EM R
licid B i S
- wax o i‘]:;'_ﬁj;oimlﬁ.léﬂm‘ e 02  &GU#-190102-6004-10

THEE: HR5EF. AW

EGL#-1901 03-6003-10

‘m

BERNERT
110°246

MEERNERT
340795

3N 2008 B H

1F &

04 SGL#-190104-6003- 10
EERMERL
110724

LR 419 58S, M.

Pantone Silver C+8#H
b £ ]

===

THNE. HHPcr20, i, AN

FREBEPVCHE

05 BGLU#-190106-6001-10
EEREL2
538




F20 BEEIE TOOLS

I:\leom Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) AIt(;r;r?:ve
01 |6NQO0-200100-10000 |TOOLS fEETE 1

02 |6GU#-200400-6000 |RH REAR VIEW MIRROR ASSY |AEiNEREL 1

03 |6GU#-200300-6000 |LH REAR VIEW MIRROR ASSY |AL/SiNERE 1

04 |8010-000012 TIE BAND ASSY SR 2R 2

Bi% T/ TOOLS




F36 WEHZEKRZES FUEL VAPORIZATION SYSTEM

I:\Iec:r.1 Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altlear:r?:ve
01 [9GQ0-360100 TWO-WAY VALVE Il 1

02 |1F30-172000 CANISTER MAGNETIC VALVE |BRIEFRR R 1

03 |6L30-360200 CANISTER T 1

04 [8010-180018 JOINT, HEAT TRANSMIT PIPE  |{&HwkE L 1

05 [8010-360001 VACUUM T-JOINT faE=iEEsL 1

06 |6GU#-360001-6001 |FUEL ADSORPTION HOSE YA IR B 1

07 |6GU#-360002-6000 |FUEL VAPOR HOSE 1 PO R E 1

08 |6GUV-360003-6001 |FUEL VAPOR HOSE 2 PO R E 1

09 |6GU#-360004-6000 |FUEL VAPOR HOSE 3 PR R EN 1

10 |6GU#-360005-6000 |FUEL VAPOR HOSE 4 WOREREIV 1

11 |6GU#-360007-6000 |LH FUEL DESORPTION PIPE RS HRR e 1

12 |6GU#-360008-6000 |RH FUEL DESORPTION PIPE |G ¥ASHEMFEr 1

13 [30601-108010 CLAMP A8 IRfEAS 4

14 (30601-110010 CLAMP A10 7N 4

15 [30601-111010 CLAMP A1l RfEALL 4

16 [30601-112010 CLAMP A12 7N 2

Wil % 24 /FUEL EVAPORATION SYSTEM




F38 BBEXH) OWNER'S MANUAL (EU 5)

I;[\Iec:n Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altli;nr?:ve
01 [6GUV-380102-6101 |OWNERS MANUAL |{&ERiEE+H 1

®©cFmoTo

/4

OWNER'S MANUAL
CF700-2

READ THIS MANUAL CAREFULLY
It contains important safety information




F41 =FiERE AIRFILTER
I:\(f: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altlir;?;lve

01 [0HUO0-110000 AIR FILTER ASSY. TSRS 1

02 [0HUO0-111100 FILTER ELEMENT TSR 1

03 |30601-120030 CLAMP A20 IRHEA20 1 30601-118010
04 |30601-110010 CLAMP A10 R 1

05 |0HUO-110010 BRACKET, SECONDARY GULP VALVE |Z/R#NSEZ28AS 1

06 |30601-117020 CLAMP A17 IRFEALT _QC/T621 A17 | 4 30601-117010
07 |0HU0-110002-10000 |AIR OUTLET PIPE, GULP VALVE INSEESE 1

08 |0HU0-110001-10000 |AIR INLET PIPE, GULP VALVE INSEESE 1

09 [30112-050012410 SCREW ASSY M5x12 HEETIH S 2

10 [30601-118021 CLAMP A18 IRHEALS 1

11 [OHUO0-111006-10000 [AIR OUTLET PIPE, CRANKCASE HFEESE 1

12 |0HUO0-111000-10000 |AIR FILTER ASSY TREBESRES 1 OHU0-111000-20000
13 [0HU0-179000 GULP VLAVE ZRANSIR 1

F41383% % & BUAIR FILTER ASSY




E01-1 _EF&THEMfES SR UPPER & LOWER CRANKCASE
Iﬁ: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altli;rfgve
01 |0HU0-012300 PLATE,OIL SHIELDING TAESTRAREMS 1
02 |0700-011104 GUARD, BREATHER IR EstiiR 1
03 |0700-012006 PLATE, LOWER CRANKCASE TR ER 1
04 |0700-070001 PLATE, OIL PIPE1 IHHE I FR 1
06 |0HUO0-0100A0-0BP00 |CRANKCASE ASSY HimfEs T BERE 1
07 |0700-010001 RING 62, BEARING R IERIERG2 1
08 |0HU0-0660A0 GEARSHIFT COVER TREESMH 1
09 |0700-011410 BREATHER ASSY REIRE ST 1
10 |0700-012500 SWITCH, OIL PRESSURE HUBMEERER X 1
11 |0700-011402-1000 OIL RETURN HOSE Bl 1
12 {0700-011310 OIL PIPE5 HE VT 1
13 |0700-011201-10000 |OIL PIPE 4 HHEIV 1
13 |0700-011201-1BP00  |OIL PIPE 4 HHEIV 1
13 |0700-011201-1B200  |OIL PIPE 4 HHEIV 1
14 |0700-070300 OlIL PIPE 1 ITHE I &1 1
15 |0700-012210 OIL PIPE 3 SHEISH 1
16 |0700-012710 OIL PIPE 2 SHENSH 1
17 |0700-011102-00001  [STUD M10x57 s 1
18 [0700-011103 PIPE BREATHER WikssEsE 1
19 [30410-01000 ROLLER 10x14 EfEEF10X14 3
20 [30403-02200 NEEDLE BEARING HK2212 SEEHRHK2212 1
21 [30403-01300 NEEDLE BEARING HK1312 SEEHAHK1312 1
22 |0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT Bl5HE 1
23 |0700-011112 O-SEAL RING 29x2.5 O Z=IE 1
24 |0700-066006-00001  |OIL LIMIT PLUG FRif4ZnE 1
25 |0700-012105-00001 PLUG, MAIN OIL RAIL s 1
26 |0HU0-011106 PLUG, UPPER CRANKCASE TiEmE 1
27 |0180-014010 WIRE CLAMP AL 1
28 |0010-080013-0010 BOLT M6x22 LS 2
29 |0010-080010-0010 BOLT M6x10 e 7
30 |0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING  |#afifiiR & ey 1
31 {0010-021019-0010 BOLT M6x12 e 2
32 |0700-066004-00001 BOLT M7x30 LS 6
33 [0700-066007-00001 |BOLT M7x26 IBHEM7 x26 3
34 (0700-011105-00001  |BOLT M6x8 LS 6
35 (0700-012012-00001 |SCREW M6x8 257 2
36 |0700-011403 DAMPER, OIL RETURN HOSE EHESREERRE 1
37 [30601-211550 STEEL BAND CLAMP B11.5 NS EEB11.5 2
38 |0700-011401 CONNECTING PIPE BREATHER TR EE e 1
39 [0700-012104-00001 |SCREW PLUG M6, OIL RAIL SHIEIEEMG 1
40 |0700-022018 SOLID PIN 8x14 SO 3
41 |0700-012201 O-SEAL RING 5x2 O ZLIE 3
42 |0700-066005 PLUG 6 L6 2
43 |0700-011202 O-SEAL RING 8.2x1.90 OBVZEIME 3
44 10700-012701 O-SEAL RING 10x2 OBYZLI/E10x2 2
45 |0700-070003 O-SEAL RING 14x2.5 O/ LR 2
46 [0HU0-011107 SHAFT SLEEVE E 2
47 |0700-012007-00001  [BOLT M7x40 LS 6
48 |0700-012004-00001 BOLT M8x60 LS 3
49 |0700-012003-00001 BOLT M8x73 LS 2
50 |0700-012011-00001 BOLT M8x50 LS 1
51 |0700-012009-00001 BOLT M7x34 LS 1
52 |0700-012005-00001 BOLT M7x47 LS 1
53 |0700-011001-00001 BOLT M8x110 LS 3
54 |0700-011002-00001 BOLT M8x120 LS 1
55 |0700-012001 BOLT M9x113 LS 4
56 |0700-012008-00001 BOLT M9x83 LS 2
57 |0700-012002 WASHER 9.2x19x2.3 g 6
58 |0010-022012 WASHER 8 HES 3
59 |0800-011400 NOZZLE VALVE ASSY TR 2
60 |01A0-056004 DOWEL PIN Dia 6x12 RE{UiHE6x12 1




E01-1 AT /S RIUPPER & LOWER CRANKCASE




EO1-2 E&Eﬂﬂﬂ%ﬁ,“&.ﬁﬁ RIGHT&LEFT SIDE COVER
I:\le: Parts Number Parts Name(EN) Parts Name(CN) |Qty | Remark(s) Altt:)r:rfgve
01 |0700-065205 GROUND CABLE, AUXILIARY IEENEILE 1
02 |30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 4
03 [0110-013030 O-SEAL RING 18x3.55 O Z B 1
04 |01A0-012003 O-SEAL RING 35x3.5 O ZHE 1
HOLDER
05 |0700-065301-10000 [(ONLY FOR THE AMBASSADOR |32/ 1
CAR)
06 |0700-013002-10000 |GASKET, RH SIDE COVER allEELE 1
07 |0700-014002-10000 |GASKET, LH SIDE COVER ENSEDS 1
08 |0700-065202-10000 |GASKET, TRANSMISSION COVER |#fafitfz=i 1
09 |01A0-012002-0HA00 |STRAINER COVER JERS 1
COVER, OIL STRAINER .
09 |01A0-012002-0B20 (MATTE BLACK) st 1
09 |01A0-012002-0BP00 |STRAINER COVER JERS 1
10 |0HU0-014001-1BP00 |LH SIDE COVER M 1
11 |0HU0-013001-1BP00 |RH SIDE COVER Gz 1
11 |0HU0-013001-1B200 |RH SIDE COVER Gz 1
12 |0700-065201-4BP00 |COVER, GEARSHIFT SHAFT HeRYiEE 1
13 |0700-013008 PLUG, OIL FILLING JnHE 1
14 |0700-065204 CONTACTOR RSk 1
15 |0700-013100-00001 |VIEWER, OIL LEVEL HEMREES 1
LABEL, OIL CAPACITY s At
16 [0700-013005-30000 (SHORT(,)ENCGLISIS) TnERRBARES 1
LABEL, OIL CAPACITY s At
16 [0700-013005-20000 (SHORT. CHINES(E:) TnERRBARES 1
17 |30128-060016830 SCREW M6x16 L) 1
18 |0010-080008 DOWEL PIN Dia 8x14 ENHD8X14 4
19 [30403-01200 NEEDLE BEARING HK1210 SRETIRHK1210 | 2
20 |30403-01300 NEEDLE BEARING HK1312 SREHHARHKI312 | 1
21 |0010-080009 OIL SEAL 12x20x5 SEEY 1
22 |0700-065220 OIL SEAL 13x22x5.5 SEEY 1
23 |01A0-013005 O-SEAL RING 13x2 O ZIE 1
24 |0010-060010 WASHER 10 #EN0 1
25 |0700-013003-10000 |HOLE CAP, TIMING INSPECTION  |IER¥IZRF.=& 1
26 |0180-013208-0010  |[BOLT M6x45 2% 2
27 |0010-013009-0010  |[BOLT M6x40 2% 1
28 |0010-060012-0010  |[BOLT M6x30 i24e 3
29 |0010-013008-0010  |[BOLT M6x35 2% 2
30 |0700-065210 REVERSE SENSOR ASSY IR et 1
31 |0010-023010-0010  [BOLT M6x20 2% 2
32 |0010-021017-0010  |BOLT M6x25 2% 23
33 |0020-011018-0010  |BOLT M6x70 2% 1
34 |0700-014003 CABLE CLIP %X 1
35 |0700-066005 PLUG 6 L6 1
36 |0700-065203 SPRING HE 1
37 |0HU0-013009 RETAINER MLt 1

| fi&% W7 & i/ RIGHTSLEFT SIDE COVER |




E01-3 HIERSI SR, OIL PAN

I:\?: Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altt;;r:?gve
01 |0700-015004-10000 |GASKET, OIL PAN HERE A 1
02 |0700-015003 HOLDER, OIL STRAINER WLIERELRE I AR 1
03 |0700-015002 OIL STRAINER G 1
04 |0HU0-015001-1BP00 |OIL PAN SRS 1
05 [0010-021014 WASHER 12 #HE12 1
06 |0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 |RAMERUEEBE 1
07 |0010-080010-0010 BOLT M6x10 1258 2
08 [0010-021017-0010 BOLT M6x25 1258 10
M7 5 KR/OIL PAN




E02-1 SEES9SSER CYLINDER HEAD COVER
I;t\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altli;n::\/e

CYLINDER HEAD COVER R

01 |0HU0-021001-0BPOO (MAUD SPIRIT BLACK) SfR== 1

01 |0HU0-021001-0B200 |[CYLINDER HEAD COVER ShH=E= 1

01 |0HU0-021001-0H700 |[CYLINDER HEAD COVER ShH=E= 1

] ] SEAL RING, CYLINDER HEAD COVER | =y ac st tpm

02 |0700-021400-00010 (SHU YAUN MACHINE) StlEE5HE 1

03 |0180-014010 WIRE CLAMP A= 1

04 |0700-021005 PRESS PLATE EiR 2

05 |0HU0-013002-10000 |BRACKET, CLUTCH CABLE EoBsHI AR 1

06 |0HU0-021300 SEAL RING, SPARK PLUG KT ZHBAGE | 2
SEAL RING, CYLINDER HEAD R

07 |0700-021200 COVER BOLT Stl=SI2emsE | 4

08 |0700-021003-00001 |BOLT, CYLINDER HEAD COVER SiIESEe 4

09 [0010-021019-0010 BOLT M6x12 125e 2

10 |OHUO0-021004-1BP0O0 |CAP, ONE-WAY VALVE BREE 1

11 |0010-023010-0010 BOLT M6x20 125e 2

12 |0700-178000-10000 |[IGNITION COIL Rk 2

E02-1 SiL% 2/ & HR/CYLINDER HEAD COVER




E02-2 SEZESERE (1) CYLINDER HEAD (1)

I:\i;r.l Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alt}i';?:ve
01 |0HU0-022002 INNER HEX SCREW M6x30 A7~ B EFELIZETM6 %30 2
02 |0700-022100-0001 GASKET KIT, CYLINDER HEAD SEER A 1
03 |0700-022320-1000 AR INLET PIPE HSEEH 2
04 |0HU0-022200-30000 |CYLINDER HEAD SHlEEkMY 1
05 [30102-060016810 SCREW 5] 4
06 |0180-022003-00001 |STUD M8x42 BELABE 4
07 |0060-030004-0030 WASHER 6x10.4x1.6 Hhig 2
08 [0010-080008 DOWEL PIN Dia 8x14 TEfUHP8X14 6
09 |0700-022018 SOLID PIN 8x14 S| 2
10 |0700-022019 WASHER 12.5x20x1 Hhig 1
11 |0700-022236 PLUG, PT1/2 SRR/ 3
12 |0700-022013-00001  |BOLT M10x158, CYLINDER HEAD SEIEEIRR 4
13 |0700-022204 HEX FLANGE BOLT M6x45 NEE=EIZE 12
14 |0700-022014-10001  |BOLT M10x176, CYLINDER HEAD SEIEEIRR 1
15 |0700-022015-00001  |BOLT M10x1.25x80, CYLINDER HEAD SEIEEIRR 1
16 |0700-022330 CLAMP, AIR INLET PIPE HSEREAN 2
17 |0700-022016 WASHER 10.5x19x2.3 HE 6
18 |018B-022810 WATER TEMPERATURE SENSOR KRIERES 1
19 |0700-022500-0001 THERMOSTAT IEHEES 1
20 |0700-022011 O-SEAL RING 44.5x2.5 O ZEiE 1
21 |0700-022009-1B200 |THERMOSTAT CAP iR 1
21 |0700-022009-1BP00  |THERMOSTAT CAP RE 1
22 |0010-023010-0010 BOLT M6x20 12te 3
23 |0700-022012 GASKET, EXHAUST PIPE HS SR 2

E02-2 “fiT#4HsR(1)/CYLINDER HEAD(1)

o E é.
LIORGAOIOE

~=

P&

12 15
17 17




E02-3 SEZE#SHERE (2) CYLINDER HEAD (2)
I:\Ie:? Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) AIt(;;r;?Stlve
01 |0700-022001-20000 |INTAKE VALVE HAI 4
02 |0700-022002-20001 |AIR EXHAUST VALVE HESI 4
03 |0700-022003 UPPER SEAT, VALVE SPRING |5 J3#& FRE 8
04 |0700-022004 LOCK CLIP, VALVE Sigise 16
05 |0700-022005-10100 |TAPPET (T=3.20) EHE 8
05 |0700-022005-10200 |TAPPET (T=3.22) EHE 8
05 |0700-022005-10300 |TAPPET (T=3.24) EHE 8
05 |0700-022005-10400 |TAPPET (T=3.26) EHE 8
05 |0700-022005-10500 |TAPPET (T=3.28) EHE 8
05 |0700-022005-10600 |TAPPET (T=3.30) EHE 8
05 |0700-022005-10700 |TAPPET (T=3.32) EHE 8
05 |0700-022005-10800 |TAPPET (T=3.34) EHE 8
05 |0700-022005-10900 |TAPPET (T=3.36) EHE 8
05 |0700-022005-11000 |TAPPET (T=3.38) EHE 8
05 |0700-022005-11100 |TAPPET (T=3.40) EHE 8
05 |0700-022005-11200 |TAPPET (T=3.42) EHE 8
05 |0700-022005-11300 |TAPPET (T=3.44) EHE 8
05 |0700-022005-11400 |TAPPET (T=3.46) EHE 8
05 |0700-022005-11500 |TAPPET (T=3.48) EHE 8
05 |0700-022005-11600 |TAPPET (T=3.50) EHE 8
05 |0700-022005-11700 |TAPPET (T=3.52) EHE 8
05 |0700-022005-11800 |TAPPET (T=3.54) EHE 8
05 |0700-022005-11900 |TAPPET (T=3.56) EHE 8
05 |0700-022005-12000 |TAPPET (T=3.58) EHE 8
05 |0700-022005-12100 |TAPPET (T=3.60) EHE 8
05 |0700-022005-12200 |TAPPET (T=3.62) EHE 8
05 |0700-022005-12300 |TAPPET (T=3.64) EHE 8
05 |0700-022005-12400 |TAPPET (T=3.66) EHE 8
05 |0700-022005-12500 |TAPPET (T=3.68) EHE 8
05 |0700-022005-12600 |TAPPET (T=3.70) EHE 8
05 |0700-022005-12700 |TAPPET (T=3.72) EHE 8
05 |0700-022005-12800 |TAPPET (T=3.74) EHE 8
05 |0700-022005-12900 |TAPPET (T=3.76) EHE 8
05 |0700-022005-13000 |TAPPET (T=3.78) EHE 8
05 |0700-022005-13100 |TAPPET (T=3.80) EHE 8
05 |0700-022005-13200 |TAPPET (T=3.82) EHE 8
05 |0700-022005-13300 |TAPPET (T=3.84) EHE 8
05 |0700-022005-13400 |TAPPET (T=3.86) EHE 8
05 |0700-022005-13500 |TAPPET (T=3.88) EHE 8
05 |0700-022005-13600 |TAPPET (T=3.90) EHE 8
05 |0700-022005-13700 |TAPPET (T=3.92) EHE 8
05 |0700-022005-13800 |TAPPET (T=3.94) EHE 8
05 |0700-022005-13900 |TAPPET (T=3.96) EHE 8
05 |0700-022005-14000 |TAPPET (T=3.98) R 8
05 |0700-022005-14100 |TAPPET (T=4.00) EHE 8
05 |0700-022005-14200 |TAPPET (T=4.02) EHE 8
05 |0700-022005-14300 |TAPPET (T=4.04) EHE 8
05 |0700-022005-14400 |TAPPET (T=4.06) EHE 8
05 |0700-022005-14500 |TAPPET (T=4.08) EHE 8
05 |0700-022005-14600 |TAPPET (T=4.10) EHE 8
05 |0700-022005-14700 |TAPPET (T=4.12) EHE 8
05 |0700-022005-14800 |TAPPET (T=4.14) EHE 8
05 |0700-022005-14900 |TAPPET (T=4.16) EHE 8
05 |0700-022005-15000 |TAPPET (T=4.18) EHE 8
05 |0700-022005-15100 |TAPPET (T=4.20) EHE 8
05 |0700-022005-15200 |TAPPET (T=4.22) EHE 8
05 |0700-022005-15300 |TAPPET (T=4.24) EHE 8
05 |0700-022005-15400 |TAPPET (T=4.26) EHE 8
05 |0700-022005-15500 |TAPPET (T=4.28) EHE 8
06 |0700-022006 LOWER SEAT, VALVE SPRING |5 J3#8E NEE 8
07 |0700-022007-10000 (S:AR,\'I’\(';GZ'XébVSEPRING) SilEE 8




E02-3 A4 4(2)CYLINDER HEAD(2)




E02-4 KISk CYLINDER BODY
I:\Ieon? Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Alti?r?:ve
01 |0060-030003-0030 INNER HEX SCREW M6x30 |/ NEELIgES | 2
02 |0HU0-023001-2BP00 |CYLINDER BODY SELR 1
03 |0700-023002-0001 GASKET, CYLINDER SHEARE R 1
04 |0HU0-040007-00010 |PISTON TEE 2
04 |0HU0-040007-00020 |PISTON TEE 2
04 |0HU0-040007-00030 |PISTON TEE 2
05 |0HU0-040008 PISTON PIN THEH 2
06 |0700-0400A0 PISTON RING ASSY TEHERES 2
07 |0700-023004 WASHER 8.5x15.5x2 HEF 1
08 |0700-040009 CIRCLIP, PISTON PIN TEEEEE 4
09 |0700-022018 SOLID PIN 8x14 SO 2
10 |0700-023003-00001 |BOLT M8x43 2ie 1
11 |0700-022016 WASHER 10.5x19x2.3 HhiE] 1
12 |0700-011111-00001 |NUT M10x1.25 PRA 1
13 |0700-023005 RESTRICTION PLUG TRE 1
51462 B RICYLINDER BODY




E02-5 ES(&EMSPERE CAMSHAFT
I:\Ieon? Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Alti?r?:\/e
01 |0700-024002-0001 |TIMING SPROCKET (1-3 GEAR) |IERT4%40 2
02 |0MQO0-024400 TENSIONER ASSY K EZERA 1
03 |0700-022017 CHAIN GUIDE BLOCK St 1
04 |0MQO0-024006 CHAIN GUIDE PEESIR 1
05 |0MQO0-024300 TENSION PLATE ASSY K RIREF 1
06 |0700-024500 CAMSHAFT, EXHAUST HESOWECHZAB 1
07 |0HU0-024400 CAMSHAFT, AIR INLET JEama N Ay T AS L 1
08 |30004-060010150  |BOLT M6x10 2ie 4
09 |C3H0-023006 WASHER 16x22x1.5 HEF 1
10 |0700-024200-00030 |TIMING CHAIN IERT§ESR 414 1
11 |0MQO0-024001 SCREW PLUG M16x14 1RE 1
12 |0700-024003 RETAINER liwvil=)oy 2
13 |0700-024008-00001 |PIN SHAFT PRV 1
14 |30406-00501 ROLLER NEEDLE P5x7.8 RETP5X7.8 2
15 |0A70-012007 PLUG 3L 1

ReSAE3 S ICAMSHAFT

3

|




E03 ®H#NSR MAGNETO
Iﬁ: Parts Number Parts Name(EN) Parts Name(CN) |Qty | Remark(s) Altgrar:?élve
01 [0110-090009-00001 |INNER HEX SCREW M8x18 W7 REELIZET | 3
02 |0700-030001-00001 |PLATE JELAR 1
MAGNETO STATOR —
03 |0700-032000-10000 (SUGMITOlaOSPLU%) HWEIETFHE 1
04 [0700-031000 MAGNETO ROTOR W B FEE 1
05 |0700-091001 COUPLING EAC)RERE 1
06 [0060-030003-0030 |INNER HEX SCREW M6x30 W7 REELEE | 3
07 |0700-040001-20000 [BOLT M12x1.25x45 1BFeM12x1.25x45 | 1
08 |0010-090006-0010 [SCREW M6x12 1257 1
09 |0700-040002-00001 |WASHER 12.5x33x5 HE 1
10 |0060-030004-0030 |WASHER 6x10.4x1.6 HE 3
11 {0700-091200 CLUTCH, ONE-WAY EAER4E L 1
12 {0700-091000 OVERRIDING CLUTCH EESeRAN 1

E03 RFENUEHMAGNETO




E04-1  HhihE

FERE (1) CRANKSHAFT &CONNECTING ROD (1)

ItNe: Parts Number Parts Name(EN) Parts Name(CN) |Qty [ Remark(s) AItEranr?:ve
01 |0700-041203-10000 |BOLT, CONNECTING RID IR 4

02 |0700-041110-20000 |CRANKSHAFT ASSY AR 1

03 |0700-041200-40011 |CONNECTING ROD ASSY EFFEE 2 I
03 |0700-041200-40021 |CONNECTING ROD ASSY EFFEE 1 I1I
03 |0700-041200-40031 |CONNECTING ROD ASSY BEAG 1 III
04 |0700-041204 NUT, CONNECTING ROD EFHRR 4

05 |0700-011003-00011 |MAIN PLAIN BEARING FiE 6 I
05 |0700-011003-00021 |MAIN PLAIN BEARING FiE 6 I1I
06 |0700-041001-30020 MR 4

06 |0700-041001-30010 |PLAIN BEARING, CONNECTING ROD [&EFFEL 4

06 |0700-041001-30030 |PLAIN BEARING, CONNECTING ROD |{&EFFHE 4

06 |0700-041001-30040 |PLAIN BEARING, CONNECTING ROD [&EFFIEL 4

06 |0700-041001-30050 |PLAIN BEARING, CONNECTING ROD [{&EFFiHEL 4

07 |0700-041101-10010 |DRIVE GEAR, BALANCER g Eshite 1

08 |0700-041102-10010 |OUTPUT GEAR HiH gt 1

09 [0700-041103-1000 |TIMING DRIVE SPROCKET IEAYEnhiEee 1

{32 HF & 1 (1)/CRANKSHAF T &CONNECTI__NG ROD(1)




E04-2 HIHHWEHSRE (2) CRANKSHAFT &CONNECTING ROD (2)

ItNe: Parts Number Parts Name(EN) Parts Name(CN) |Qty [ Remark(s) Altlearanr?:ve
01 [0700-012013-00001 |BOLT M5x12 1= 2
02 |0700-040005-10000 [PULSING ROTOR, CRANKCASE |ghimit sk 2 1
03 |0700-178000-10000 |IGNITION COIL RKERE 2 DACY
04 |0700-012400-00001 |PICK UP ASSY AR BRI 1
05 |0700-170200 SPARK PLUG KIEERIH 2
06 |0700-040003-00001 |BOLT M8x23 12FEM8x23 1
07 |0700-040004 WASHER 8.5x28x0.8 HE 1

E04-2 HBHEFFEER(2)/CRANKSHAFT S&CONNECTING ROD(2)




EO05 SRS R(GBIIESEE) CLUTCH (SLIPPING CLUTCH)
I:\?: Parts Number Parts Name(EN) Parts Name(CN) |Qty [Remark(s) AIt(;;r:?St‘lve
01 |0OHU0-051003 STEEL PLATE B MAEB 1
02 |0HU0-051300 FRICTION DISC B EER R 4B{4B 4
03 |0HU0-051002 STEEL PLATE A WEA 5
04 |0HU0-051200 FRICTION DISC A BER 4R A 3
05 |0HU0-051011 PRESS PLATE EiR 1
06 |OHUO0-013200-1BP00 [CLUTCH CONTROL SHAFT ASSY BaEtaE 1
07 |0HU0-050004 TIE-ROD FIFF 1
08 |0HU0-051000-10010 |[CLUTCH SUB ASSY BEEEOEK 1
08 |0HU0-051000-10020 |[CLUTCH SUB ASSY HAESRA 1
09 |0OHU0-051006 BOLT M6x35 12k 3
10 |0700-061002-00001 |NUT IS 1
11 |0700-061003 CIRCLIP 20 SR 20 1
12 |0700-061005 WASHER 25.5x47x2.5 HE 2
13 |0A70-011007 WASHER 20x40x1 HE 1
14 |0OHU0-051004 SPEING & 3
15 [0700-061004-00010 |AXLE SLEEVE, CLUTCH BEEBRHE 1
16 |0OHUO0-013006 SPRING, CLUTCH CONTROL LEVER |E&220FHAE | 1
17 |0700-013007-10000 |WASHER 12.5x18.5x0.6 HE 1

E05 BA# B /CLUTCH ASSY




EO06-1 }ﬁ*ﬁﬁﬁ,‘é‘ﬁﬁ (1) TRANSMISSION SYSTEM (1)
I:\Ieon.1 Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Alt(;?r?:\/e
01 |30406-00401 ROLLER NEEDLE P4x7.8 BEHP4x7.8 3
02 |0700-060004-1000 |FORK, MAIN SHAFT FihEw 1
03 [0700-060002-1000 |SHIFT FORK, COUNTERSHAFT |Rlihik™ 2
04 |0700-063001-10001 |SHIFT DRUM TS, 1
05 |0700-063002 CAM, GEARSHIFT DRUM ENER 1
06 |0700-066008 PLATE 2 PStR2 1
07 |0700-063003-00001 |SHIFT LOCATION DRUM RE 1
08 |0700-063100-30001 |GEAR SENSOR e RET 1
09 |0700-066009 PLATE 3 151%3 1
10 |0700-060003 FORK SHAFT, MAIN SHAFT F iR S A 1
11 |0700-060001 SHIFT FORK, COUNTERSHAFT &tk < 4 1
12 |0010-090006-0010 |[SCREW M6x12 12T 1
13 |0700-066010-00001 |SCREW, BEARING PLATE AR EARIRET 2
14 |30400-02504 BEARING AL VS 1
15 |0010-023008-0010 [BOLT M6x18 2ie 1
16 [30128-060040700 |SCREW M6x40-H 1RET 1

E06-1 ¥ebASEE(1) TRANSMISSION SYSTEM(1)




E06-2 }ﬁ*‘_—‘iﬁﬁ,‘&ﬁﬁ (2) TRANSMISSION SYSTEM (2)
I:\lec:n Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altiran:;ive
01 |30801-03005 CIRCLIP 30 S=1.5 FHB30S=1.5 1
02 |0700-062009 WASHER 30x38.5x1.5 #HE 1
03 |0HU0-061001 MAIN SHAFT i 1
04 |0HU0-062001 COUNTER SHAFT [k 1
05 |0700-062030 SPROCKET, OUTPUT MR EM 1
06 |0700-061011-1000 (DfS'VGEEiE{)*R' 3RD AND 4TH SPEED FE1EE_3-4R4_FXA 1
07 |0HU0-061007 DRIVEN GEAR (5TH GEAR) FESE ARy 1
08 |0700-061013-1000 |DRIVE GEAR, 6TH SPEED (27) Fanite 1S _fkH 1
09 |0700-062008-1000  |DRIVEN GEAR, 4TH SPEED (30) MBI 48 1
10 |0HU0-062004 DRIVEN GEAR (5TH GEAR) MEIER AR 1
11 |0700-062011-1000  |DRIVEN GEAR, 6TH SPEED (23) MEIEE6_ & _FKH 1
DRIVE GEAR, 2ND SPEED e
12 10700-061014-1000 | "' apy EANEE2 &4 K 1
13 |0700-062200-1000 | PFVER SEAR, 2ND SPEED MENEEE_2RYS B BKE | 1
14 |0700-062006-1000 |DRIVEN GEAR, 3RD SPEED (32) MEIEES_ 3 _FKH 1
15 |0700-062100-1000 | FFVER SEAR 15T SPEED MENEES_1RYSEBEE BKE | 1
16 |0700-011108 PRESS TOOL, SHAFT SLEEVE HEFER 1
17 |0HU0-066003 GUARD 1 iR 1
18 |0180-014009-00001 |SCREW, PRESS PLATE THE FEARIBET 1
19 |0HU0-062002 WASHER 20.5x32x1.2 e 1
20 |0700-062012 WASHER 25x39x2 #HE 1
21 |0700-061006 BUSHING 28x14 HRE 1
22 0700-061016 CIRCLIPS FOR SHAFT 20 i RS20 2
23 |0700-061009 CIRCLIPS FOR SHAFT 28 i AR ER8 3
24 |0700-066002 BEARING 25x62x17 S 1
25 |0700-010100 BEARING 25x62x17, COUNTERSHAFT | Sl 1
26 |0HU0-061100 NEEDLE BEARING K20x28x16 TREHR 2
27 |0800-062205 O-SEAL RING 25x2 O ZE 1
28 |0700-061012 BUSHING 28x14.7 IR ED28x14.7 1
29 |0700-062007 BUSHING 29.65 RE 1
30 |0700-062016 NUT, COUNTER PULSE ICEBK TIRE 1
COLLAR, COUNTERSHAFT =
31 |0700-062013-20000 (ONLY FOR THE AMBASSADOR CAR) EliHiHE 1
32 |0HU0-061002 WASHER 20.5x32x1.5 Eda 1
33 |0700-062005 WASHER ELE 1
34 |0700-062003 WASHER 20.4x25x0.5 #HE 1
35 |0700-062015 WASHER =] 1
36 |0700-061008 WASHER ERE 3
37 |0HU0-061000-10000 |[MAIN SHAFT TS 1
38 |0HU0-062000-10000 |COUNTERSHAFT ISR 1

E06-2 HEASHER2)TRANSMISSION SYSTEM(2) |




E06-3 #ii4TEESERE (3) TRANSMISSION SYSTEM (3)
I:\?: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) AIt(;;r:?St‘lve
01 |30801-01305 CIRCLIP 13 P13 1
02 |0700-065106 BUSHING 13 TE13 1
03 |0700-064100 SWING ARM, GEARSHIFT HERYSERIEREDSEME | 1
04 |0700-0651A0 SHAFT, GEARSHIFT g L e 1
05 |30102-060016810 |SCREW 1257 1
06 |0700-065101-1000 |WASHER 13.2x20x1.5 g 1
07 |0700-064001 WASHER 6.3x16.3x1.2 g 1
08 |0700-064003 SLEEVE, SWING ARM, GEARSHIFT |MiYEriEeEthe 1
09 |0700-065102 SHAFT SLEEVE hE 1
10 |0700-065107 SPRING, SWING ARM, GEARSHIFT |{akyfasts 2
11 |0700-064002 SPRING, SWING ARM, GEARSHIFT |{aRYEiEesiAsE 1
12 |0700-065103-10000 |[RETURN SPRING, GEARSHIFT B PE R OIS 1

E06-3 A= (3)[TRANSMISSION SYSTEM(3)




EO7 HBERS LUBRICATION SYSTEM
I:\(f: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altzrar;ia:ve
01 |0700-070004 SPROCKET, OIL PUMP (Huzhou Shuangsh|¥;ZR5Ee 1
02 |0700-070400 CHAIN GUIDE, OIL PUMP W RRERSIRE S 1
03 |0700-071001 SHAFT, OIL PUMP AR 1
04 |0MQO0-070200 OIL FILTER ASSY NI 1
05 |0700-012600-1000 RELIEF VALVE, OIL I HPRERE A 1
06 |0700-071006 COVER, OIL PUMP AR 1
07 |0700-071004 INNER ROTOR, MAIN OIL PUMP NIRRT 1
08 |0700-071008 INNER ROTOR, AUXILIARY OIL PUMP  |BI¥HRAEF 1
09 [0700-071002 OIL PUMP GIN=ERLEN 1
10 |0700-012106-00001 |BOLT, OIL FILTER W HE RS 1
11 {0700-070110 OIL SUCTION PAN ASSY IHRE S 1
12 [0010-021017-0010  |BOLT M6x25 i2te 3
13 [0010-090006-0010  |SCREW M6x12 1257 1
14 {0700-064001 WASHER 6.3x16.3x1.2 g 1
15 [30406-00400 ROLLER NEEDLE P4x15.8 RET 3
16 [0700-070101 GASKET, OIL SUCTION PAN IR AR 1
17 |0700-070500 CHAIN, OIL PUMP (Huzhou Shuangshi)  |#l;i5RaE&AMH 1
18 [0700-070005 BOLT M6x20 (LEFT-HAND THREAD) 1zte 1
19 [0700-070002-00001 |SCREW M6x9 $2£TM6x9 1
20 [0700-071003 OUTER ROTOR, MAIN OIL PUMP EHHRINET 1
21 |0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP  |SI#;lZRSMEF 1
22 |0700-012701 O-SEAL RING 10x2 OBUZEIE10x2 1

E07 EZZ/LUBRICATION SYSTEM




E08 IKZEER; WATER PUMP
I:\?: Parts Number Parts Name(EN) Parts Name(CN) |Qty | Remark(s) Altgr;?st‘lve
01 |30406-00401 ROLLER NEEDLE P4x7.8 Z35tP4x7.8 3
02 |0010-080011 WASHER 6x12x1 HE 2
WATER PUMP BODY
03 |0700-081001-1B200 (MATTE BLACK) KZRIK 1
03 [0700-081001-1BP00 |WATER PUMP KRR 0
04 |0700-080001-1BP00 |WATER PUMP COVER KR= 1
05 (0700-081200 WATER SEAL ASSY KR 1
06 |0700-080003-00001 |IMPELLER, WATER PUMP KR5S 1
07 |0010-080013-0010  |BOLT M6x22 12k 1
08 |0010-013009-0010  |BOLT M6x40 125 3
09 |0700-081100 OIL SEAL 12x32x5.5 SEES 1
10 |0700-081002 SEAL RING, WATER PUMP HOUSING |/KE{FZEE 1
11 |0700-080002 SEAL RING, WATER PUMP COVER  |7KZR=Z11E 1
12 |0700-081004 O-RING 37x2.5 OB EIEEI37X2.5 | 1
13 [0010-021019-0010  [BOLT M6x12 12k 1
14 [0010-060012-0010  [BOLT M6x30 125 2
15 [0700-0810A0 WATER PUMP BODY KRABEG 1
16 |0700-0800A0-1B200 |VATER PUMP ASSY KRAS 1

(MATTE BLACK)

E08 /KRERIWATER PUMP




E09 [RBEIE#H STARTING SYSTEM

I;t\leon? Parts Number Parts Name(EN) Parts Name(CN) [Qty | Remark(s) AItIeDr;::ve
01 [0700-090003 SHAFT, MIDDLE GEAR 1] g 2
02 |0010-080013-0010 [BOLT M6x22 =2ie 2
03 |0700-090002 STARTING GEAR e EteEe 1
04 |0700-094000-10001 |GEAR ASSY, STARTING MOTOR |fB&AtattBit 1
04 |0700-094000-10000 |GEAR, STARTING MOTOR P NSEs 1 0700-094000-10001
05 |0OHUO0-093000 START MOTOR RCENEEATLZE S 1
06 [0700-092000-0001 |DUAL GEAR (1-3 GEAR) SERSEC 2844 1 0700-090004
07 |0700-090001 WASHER 29.2x48x1.2 HE 1

) A% B RISTARTING SYSTEM




El6  FEHMSEE BALANCER SHAFT

I';\lec:n Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altlebgr?;we
01 |OHU0-160000-10011 [BLANCER SHAFT ASSY SEETIRIEAL 1
01 |OHU0-160000-10021 [BLANCER SHAFT ASSY SEETIRIEAL 1
02 [0700-011004-0002 PLAIN BEARING, BALANCE SHAFT (BLUE) SEEHEL 4
02 |0700-011004-0001  [PLAIN BEARING, BALANCE SHAFT (BLACK) |F&4hE 4
02 |0700-011004-00011 |[PALIN BEARING, BALANCER SHAFT TR 4
E16 Pl UBALANCER SHAFT




B - Sy 8 e &
E17 BEIIIJEEHEHEE THROTTLE&INJECTOR
I;[\Iec:n Parts Number |Parts Name(EN) Parts Name(CN) [Qty | Remark(s) Altli;nr?:ve
01 |OHU0-173000 |THROTTLE BODY ASSY |£5| =2 1
02 |0OMQO0-171001 |[CIRCLIP K& 2
03 |0HUO0-171100 |FUEL INJECTOR HEs 2
04 |0HUO0-171300 |SCREW M6 MGIEET 2
05 |0OHU0-171000 |OIL TRAIL ASSY SHENSER 1

E17 441 R M5t & THROTTLE&INJECTOR




E18 ﬁi}]*ﬂ%‘:i{lﬂgﬂé ENGINE GASKET SET
ItNec:n Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Altganr?:\’e
01 |0700-022100-0001 |GASKET KIT, CYLINDER HEAD Sil=2HAH 1
02 |0700-023002-0001 |GASKET, CYLINDER SElrEH 1
03 |0700-014002-10000 |GASKET, LH SIDE COVER EMEZER 1
04 |0700-065202-10000 |GASKET, TRANSMISSION COVER |Haiitfz=sh 1
05 |0700-013002-10000 |GASKET, RH SIDE COVER alE=Ee 1
06 |0700-015004-10000 |GASKET, OIL PAN HESREA 1
07 |0700-0000A0 ENGINE GASKET SET BN EsES | 1

E18 RabIAHHLHAENGINE GASKET SET

ENGINE
GASKET
SET

GECEMOTE




E19 &"i]]ﬂl,iﬂiﬂ&Oﬁ! ENGINE OIL SEAL & O-RING SET
I:\(f: Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Altli;r;?;we
01 |0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT k) 1
02 [0110-013030 O-SEAL RING 18x3.55 OREZEIE 1
03 |01A0-012003 O-SEAL RING 35x3.5 OFEZEIE 1
04 |0010-080009 OIL SEAL 12x20x5 hE 1
05 |0700-065220 OIL SEAL 13x22x5.5 hE 1
06 |01A0-013005 O-SEAL RING 13x2 OFEZEIE 1
07 |0HU0-021300 SEAL RING, SPARK PLUG KieEALESEAY | 2
SEAL RING, CYLINDER HEAD COVER _ e
08 |0700-021400-00010 (SHU YAUN MACHINE) SHESETHE 1
09 |0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT |SII==iS8iewsiE | 4
10 |0700-022011 O-SEAL RING 44.5x2.5 OFEZEIE 1
11 |0700-022400-1000 |SEAL RING, VALVE STEM SRR 8
12 |0700-012701 O-SEAL RING 10x2 ORIZZIE10x2 2
13 |{0800-062205 O-SEAL RING 25x2 OF/EZEIE 1
14 |0700-070101 GASKET, OIL SUCTION PAN I RET B 1
15 |0700-081100 OIL SEAL 12x32x5.5 hE 1
16 |0700-081002 SEAL RING, WATER PUMP HOUSING KRINELE 1
17 |0700-080002 SEAL RING, WATER PUMP COVER KEETHE 1
18 |0180-080002 O-RING 34x2.5 OFE 1
19 |0700-070003 O-SEAL RING 14x2.5 OF/EZEIE 2
20 |0700-012201 O-SEAL RING 5x2 OF/EZEIE 3
21 |0700-011202 O-SEAL RING 8.2x1.90 ORIZZIE 3
22 |0HU0-0000B0 OIL SEAL%O-RING, ENGINE REWUHE ROEE | 1

E19 Kzl R ORE/ENGINE OIL SEAL & O-RING SET

EcEmoTD

ENGINE
OIL SEAL & O-RING

SET

EcEmaTD

22




